g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:09:36 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz

. Huto Man
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B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 13:81:15 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;31:50 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz
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Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN
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Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;32:48 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 12;32:55 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;33:07 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz

, Huto Man

l‘-"*.rrlﬂ-.. ﬂ-""lr." feigh, FIFETNEL | |.|'|-._r,]"._rlr|"hl'l,"1,1 Y ;ﬁp r‘;,lr,—'.'l.-‘1_.-ih-| I'.‘H‘I.‘r"l‘h.rllhlr.i. J|P1a-'-"LJ'*,|'l._.ﬂ'.._,.l.,,.-.l"|'l"|,||r,_,-."l...'f-ra,r-'1.!.."""'._..;“-&..-\;':, F re q 0 f f (=1-] t

B.00000000 Hz

Signal Track
On Off

491 750 0 GHz

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;33:46 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:39:27 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz
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Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN
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Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:48:17 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:48:31 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

] CF Step
¢ 10.80000060 MHz
il Auto Man
J‘."

Freq Offset

v At on g e b o e b o
A.ABRERERE Hz

Signal Track
On Off

BH 108 kHz #UBH 360 kHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:48:43 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz
) Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

491 750 0 GHz

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 12:41:21 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:26:27 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz
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Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN
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Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:27:17 May 29, 2012 Freq/Channel

Mkrl 2.151 83 GHz
_4].¢ W CenterfFreq
1.16500000 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:27:31 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:27:44 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz
1 Auto Man

] l.-1!""'-‘-.-""a'"-"'I-'r‘1~'""""I-I"'I.I""'."II'"IP""'PI' 4I''-..’"L-..-"l'I,.‘rl,Il|''---,-...|-‘‘-a.'|,l'-a,-'"--~'''n‘..r1-1-.«‘';.v\'''-.-|.-’'L-..''“..'‘‘'-1~r~r~J'"'l"r'''.r'"'-''r'''''-.l.r-'n.a'''\''Iu';l“"'-*'lnnl""""l Vi ot Fre q Offset

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:28:22 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13;56:53 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

- 52 Freq Offset
> HF o I 5.00000000 Hz
Y ".'l.l"'...l" oy ) " ) ) !
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Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN
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Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:57:44 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 13:57:59 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13:58:11 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

ol " |,|I'|-Ill-l".n|'|_r].|r|‘u.|l Y .-r"',.,['-' 1'!-'."1'.'[‘ I‘|-.-1Il.'.‘I.I-I‘_IIIJ-'I.I.III‘_. ﬂ'up'wln""ﬂrﬁ, AL 'fL-"I'1"r"L‘1rIrIH_.J"'\-.-ﬁ'h'."l"“n"llp'll-*' - St ,-\"‘p-uh,."i'lll'-ll'd"ﬂ_r' F r e q 0 f f 5 e t

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 13;58:50 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12;19:53 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset

L Wi : B.eRBEEREE Hz
AHA I.-‘ll,l.-....,.-..l'_1..I ot 1

(i o e ™ 1 A U Y PR h. P " ; "
. ! f P b WL o "-"1"‘141..1"""-'1-"-;"-.!1)""” Ly '1!!,1'1-' h"\r"‘"l,l'llr Ilnr‘l"l...'r]rlll .Ilr"ﬂlrllf-‘.ll']‘lll'll"rl "ty

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

oc C

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq

300000808 MHz

Report No: SYBH(R)002032012EB-8

Huawei Proprietary and Confidential
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CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 263 of 854



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:28:43 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 264 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:28:58 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
10.0000000 MHz
1 Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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w5 Agilent 12:21:18 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65606000 MHz
. Auto Man
1
Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 12:21:48 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies

2.21.2 Ant2

2.21.2.1 Pref
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1

A -
ot e o

ol S LI
fo el o,

i LA P
Wl ey I‘I\Illl-' o ¥ "'ur"‘l_r-.l"' |"'"r.-._.|h'-" e o |

w

LI S N R o
PN b

Il
no

#VBH

2.21.2.2 Puw
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14:81:55 May 29, 2012 Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
DC Coupled | gttt R e

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

r‘-,.-v'-f.,l I

1 i,
B T I , "

T To 'r11rl"~"' .u‘-,.'|1,|| T 1) oy 'l'uuu WA u"'-v-\..-‘"f' ‘}III"II".I..J'

Signal Track
On Off

BH 1 kHz #UBH 3 kHz

Sweep 13

Copyright 2000-2007 Agilent Technologies
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oc C
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Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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w5 Agilent 14:82:45 May 29, 2012 Freq/Channel

Center Freq
1.16506006 GHz

StartFreq
300000000 MHz

Stop Freq
2.30000000 GHz

CF Step
227080868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

-EEiH 1EE]-1-1 kHz #/BH 388 kHz

Sweep 2171 ms €

Copyright 2000-2007 Agilent Technologies
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 14:82:59 May 29, 2012 Freq/Channel

Center Freq
2.35000000 GHz

StartFreq
2.30000000 GHz

Stop Freq
240000008 GHz

CF Step
15.0680868 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 100 kHz +UBH 300 KHz

Copyright 2000-2007 Agilent Technologies

Sweep 9.6 m:
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14:83:12 May 29, 2012 Freq/Channel

Center Freq
2.49175000 GHz

StartFreq
243350000 GHz

Stop Freq
2.50000000 GHz

CF Step
1.65680868 MHz
Auto Man

T A LR [P LN S AT S LN '-J1Lr-'-J".-"‘._u"'r""ﬁ""'r'r**-*'ﬂl uis gt Fre q Offset

B.00000000 Hz

Signal Track
On Off

BH 188 kHz #\BEW 386 kHz Sweep 1.6

Copyright 2000-2007 Agilent Technologies
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14:83:50 May 29, 2012 Freq/Channel

Center Freq
14.5600000 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. ABEBRBEE GHz
Auto Man

A

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 108 kHz WUBH 300 kHz  Sweep

Copyright 2000-2007 Agilent Technologies
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Appendix E.1: Unwanted Emissions
Into Restricted Frequency Bands
(Conducted)
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

1 Result Table

NOTE 1: According to FCC OET KDB 558074, the limit for conducted measurement is converted by the
formula of “Plim [dBm] = Elim [dBuV/m] + 20*log(d [m]) - 104.8 [dB] - G [dBi] - f [dB]”, where:
- “Plim” denotes the conducted limit at antenna port,

- “Elim” denotes the electric field strength limit,
- “d” denotes the measurement distance for radiated measurement,
- “G” denotes the antenna gain (max per port), and
- “f” denotes the factor to model worst-case ground reflections, that is 6.0 dB for emissions <
30 MHz, 4.7 dB for emissions > 30 MHz and < 1000 MHz, and 0.0 dB for emissions > 1000
MHz.
NOTE 2: The measurement normally contain two steps:
- For the measurement below 1 GHz:
(1) Step 1 - Pre-measurement with Peak detector and CISPR Quasi-peak limit;
(2) Step 2 - if needed, measurement with CISPR Quasi-peak detector and limit.
- For the measurement above 1 GHz:
(1) Step 1 - measurement with Average detector and Average limit;
(2) Step 2 — measurement with Peak detector and Peak limit.

NOTE 3: The measurement of unwanted emissions at the edge of the authorized frequency bands can
be complicated by the leakage of RF energy from the fundamental emission into the RBW
passband. For measurements at the band edges, a narrower RBW is used within the first 1
MHz beyond the fundamental emissions (in this Appendix it refers to the range 2483.5 MHz to
2484.5 MHz) and the measured energy is subsequently integrated over the appropriate
reference bandwidth (i.e. 1 MHz).

NOTE 4: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at each chain and used as respective results for each chain with the limit
requirement adjusted by antenna ports number (i.e. the Plim is reduced to “Plim [dBm] - 10
*log(N) [dB]”, in which N denotes the antenna ports number used by smart antenna systems). It
should be noted that the above procedure is an easy-operation consideration, for the accurate
judgment, the test should be performed at each chain and sum the spectra across all outputs.

NOTE 5: In this document, the “< Limit* in results table denotes “Not found obvious spikes, or see marked
spikes on plots or listed emissions in result tables”.

EUT Conf. Maximum Emissions Verdict
11B/1 B@1 < Limit Pass
11B/1_ B@2 < Limit Pass
11B/1_ M@1 < Limit Pass
11B/1_M@2 < Limit Pass
11B/1_T@1 < Limit Pass
11B/1_T@2 < Limit Pass
11G/6_B@1 < Limit Pass
11G/6_B@2 < Limit Pass
11G/6_ M@1 < Limit Pass
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

EUT Conf. Maximum Emissions Verdict
11G/6_M@2 < Limit Pass
11G/6_ T@1 < Limit Pass
11G/6_T@2 < Limit Pass
11N20/0_ B@1 < Limit Pass
11N20/0_B@2 < Limit Pass
11N20/0_M@1 < Limit Pass
11N20/0_M@2 < Limit Pass
11N20/0_ T@1 < Limit Pass
11N20/0_ T@2 < Limit Pass
11IN20m/8_B@1+2 < Limit (also see the description in NOTE 4 about procedures for Pass
failed-plots in the range 2300 to 2500 MHz.)
11IN20m/8_M@1+2 < Limit (also see the description in NOTE 4 about procedures for Pass
failed-plots in the range 2300 to 2500 MHz.)
1IN20mM/8_T@1+2 < Limit Pass
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HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

2 Result Plot

2.1 11B/1 B@1

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1 Freq Offset
ﬁ’ @.0BEREEEE Hz
il
n ru'; 4 || .

AL Pty “rHF"""f-Mrr*"r ‘..-hfﬁ o Ihl",]'“h'tﬂlil Wby, -..1|'I Sleliel) ek

On Off

'es Bl #YBH 918 Hz Tween i@l pts)
Cupyrlght 2000-20087 Agilent Technologies
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 14:17:41 May 29, 26812

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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w5 Agilent 14;18:09 May 29, 2012 Freq/Channel

#Atten 6 dB G4 J - Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Copyright 2000-20807 Agilent Technulugles

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 280 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14;18:33 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB TREREY  Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14;18:51 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .' - 5;--. Center Freq

PASS LIMIT1

2.28781006 GHz

StartFreq
2.28731000 GHz

Stop Freq
s 2.28831000 GHz

TN VLR T oA ‘,-._..-.-.._y'n.'..,r1s_-._.a.__Li.\-..-.un._,J-J'.r.4"r,.,..1_.-1.'ﬁ.+.I'I-4-H-.u'-.-..--J-.-‘..-.J.4...-'.,*-..-f..'.-I.l"f....p-'-;_J.-.1.\-*.-.'_,r,.,‘h..-.,.u-‘-f'-.il._l C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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% Agilent 14:19:26 May 29, 2612

#Htten 14 dB

A :

¢ dBm

I
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Agilent 14:28:59 May 29, 26812
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14;19:44 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.33292508 GHz

StartFreq
2.33242508 GHz

L Stop Freq

0 2.33342508 GHz
"-'1'“"'/'l.l‘|1"P'"1,|"'-"-""""U"#J,""m‘-""r'r--"* i Lamtimt gl ittt st et b bbb et by e

CF Step

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

S [ GHz

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 14:28:02 May 29, 2012 Freq/Channel
Mkrl 2.416 555 @ GHz
FE:n::j:.f 4 dBm #0tten 14 JE 34 " Center Freq

rek [ "PASS LIMITL

2.41877508 GHz

StartFreq
2416275608 GHz

Stop Freq
241127508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

2418 775 6 GHz

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 14:28:21 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | g CenterFreq

rek [ PASS LIMITL

2.48932500 GHz

StartFreq
248882500 GHz

Stop Freq
2.43982500 GHz

1
[ alinaby ot A AR ol ""#"'-"-"'"!"H-"'1.--"'-'I"‘J..-"r.l.i-l"|'1.-"1'-'l'I.l"“"‘-'N|'r'|iI'tu’r,|‘-1I'a‘f""HFJ'~"J."$!"- CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 287 of 854
Copyright © Huawei Technologies Co., Ltd.



\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 14 21 41 May 29 2@12

HH‘n—-h-lH dE Band Pwr I__.;“_j. I

1R i
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w5 Agilent 14:22:07 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB IEGRYAPE Centerfreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 14:22:25 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l ii". Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq

) 264050088 GHz
'**-|'q-"-"'1-.v..'"'-A'"l|.'-.n*."1‘-"J'i-."-.-"r-'-'~.--"'N-4"."J"'"*"|"--"'*~"-'-‘?'"'-"n~'""-“-'"-"'"-"*'-"'-.r-"'-'-'"-I"-'l""-\'-'1“'-*r"‘*'""F-"L""*ﬁ'r-u‘ﬁfl'-'n'u—.-".‘-'r'-J'#"1'-'n.--u’-u-'-.a'l'”.m-.;.l;‘rrr.-'h‘- CF Ste

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 14:22:47 May 29, 2012 Freq/Channel

B #Atten 6 dB Rl  Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 14;23:05 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB T 50.08 Center Freq

PASS LIMIT1

7.23800000 GHz

StartFreq
7.23750000 GHz

Stop Freq
7.23850000 GHz

1

N T P K AN APLT SN0 IR R TS T W ROCITCIP AR, TR TP TR IS IR N LR CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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w5 Agilent 14:23:41 May 29, 2012 Freq/Channel

Ref -8 dBm #0tten 5 dB .I g Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 14:24:080 May 29, 2012 Freq/Channel
Mikrl 14.347 4
SdBn_ sAwen6dB  -49.567 dbm [[NSNCARENE

PASS LIMIT1

143470006 GHz

StartFreq
14.3465008 GHz

Stop Freq
14.3475006 GHz

1
bt i et bl bttt b et b e, A "-.a'-.a'rﬁ""'-'I-,|J".l,'k'.f"l‘-.l"ﬂr1'*"-Iv-".--.-a"-.-h'-ﬁﬁ'r CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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w5 Agilent 14:24:43 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB 19.: Center Freq

PASS LIMITL 16.72756006 GHz

StartFreq
167270008 GHz

Stop Freq
1 167280000 GHz

i I"""‘rﬂ'r"'"hr""ﬂiﬁ-ﬁll-'.ﬂr’ 'l1"I'II"7n-‘lI"i"-4JJ,l."'-.l"p'-"|.."'-*J'"-'i"'|"\.1'-{,p-ﬂll.l"l_,lrp"llhﬂ-"rf'-,ll -"|H-J"u-'.r4.-.-,fr."...I"A"'p"lu'u\-\h-..;-,‘.-.-u_.'.i-..-J,h,‘.:'-"‘i,-'."t.-,.'h'fﬂp riliesl

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@8 B GHz

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14:25:33 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB 57 - 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 14:25:51 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB .I L Center Freq

PASS LIMIT1

21.6930006 GHz

StartFreq
21.6925008 GHz

Stop Freq
1 21.6935808 GHz

R i oA a1 Pt B LB A ¥ el e Pl ol et
CF Step
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 14:26:18 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB YTl Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 14:26:36 May 29, 2012 Freq/Channel

PASS LIMIT1

2649056006 GHz

StartFreq
26.4900008 GHz

1 Stop Freq

_Iqll.J._ T T IYUNE T NPELY T in.,'l,,_,Hp.)f‘fy-,.|II'||'|,-|'I'].Hl'H."'1,.-'.lr-.lJ.-,-"p.-.-\'p.r'ig.l,,.-"P-.'lr'.a1.-i{r‘:.l"h.'.-r“-ﬁp,‘nf ‘-"'4_.-',‘r..-,lll\.-l.g'lln,l,,l."lli.'q'l.q ‘l"‘1",|q'|'|"'|*-|i,||, 2 B . 4 9 1 E‘] @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.2 11B/1_B@2
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:06:47 May 28, 2012 Freq/Channel

5 dBm Atten 10 dB j CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1

. I. 'y Illl ” 1 h g U

' ln"'r,'f' i) ”u‘, "h | oAl ! y ' el n !

) HJL| l L-'I l-'r-'l{lr.,.'.h“qfﬂﬂ "il'lHIIIlI" 1] 11H"T“‘|'r L.l"f'IIl'"'r1"lfl.lﬂ'|4|k'l.wh'ﬂ" r"|1 ﬁh]l'ﬂh.-'ﬁf‘b"ﬂlb el '1'"'-.#“"\‘" *'u:'hllﬂﬂ'l".' |:| I I 'H:
L ] =

65 BH 300 Hz #VBH 910 Hz : a1 pts)
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 17:87:28 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:87:56 May 28, 2012 Freq/Channel

#Htten 6 dB .I g S B Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:88:20 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB 5 AR Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:88:39 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .. hEaR) Center Freq

PASS LIMIT1

2.28001006 GHz

StartFreq
2.27951008 GHz

Stop Freq
2.288518608 GHz
? CF Step

i PSP PR "ﬂ'+f.ﬁ._.pH'|“.,*H‘I.1'.l'u,l.,.-|,*1_.I-]‘,..,JI'lIU1-'1-1"'|'..H"|'|T\l"lu'N'"-3\"-m'I'I"HIl"I".'.-"l‘k"‘-'L'-'r.-|.|'""1.'L‘4.'r'|-..|"ﬂru-.-"'l-1-..'f'f‘f{J|\+,,ffr'_.ff;.l‘|~,_._|'l||'-‘p|"p‘|\rill 1 @ @ . @ [._-'] [._-'] [._-'] [._-'] la k |-| z
i

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@le & GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 305 of 854
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 17:18:45 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:89:30 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " '8 Center Freq

oo | PASS LIMITL

2.31990006 GHz

StartFreq
2.31940008 GHz

Stop Freq
2.32040000 GHz

1 CF Step

B oo ey ey ST TS SS eR L eeean V S  E Hm@.@@@@@@ lr::1Hz
uto an

Freq Offset
3.66660068 Hz

Signal Track
On Off

ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

StartFreq
2.41646008 GHz

Stop Freq
2.41146008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 1 MHz Sweep 1 ms

Cupyrlght 2000-20087 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:19:08 May 28, 2012 Freq/Channel

Eef 18 dBm Atten 28 dB .' Center Freq

oo | PASS LIMITL

2.49390006 GHz

StartFreq
2.49340008 GHz

Stop Freq
249448000 GHz
7 CF Step

A ""'.""""L""'II"I"""*"’"""1'"'l’"I""-""'JF"".Hr"""'ml"'1-'lll"’I'"'""Il"""'A1"lrl"'1|'"4]""@'ll'"'I1"'-"*"-‘1"""*'"H|-""IIL‘-"'L'f""'.lfil'l'*-"l'l.r%,”d"."w e g 100000088 kHz
& Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂmﬂ 1?11 2? May 28 2@12

Hffwn-l” dB
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:11:52 May 28, 2012 Freq/Channel

Ref B dBin Atten 10 dB TR CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:12:18 May 28, 2012 Freq/Channel

A dBm Atten 18 dB ﬁ 41.15: M CenterFreq

PASS LIMIT1

2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq
263050000 GHz

R .._.,_,__.I,L,..~_-,..n-.-.-.Lu.-,--'-.-'q.-.-.~'I.-.-c'L-‘*"'A'-"'.-‘*-‘-"-t1-'"""*"'n~""'n""'-"'l"'"‘""’*"'“'--"'-'"'"'-'"'-"'?F"-"'-"'"-"‘*"N-"-"‘*-‘-‘ e LT LT R

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:12:33 May 28, 2012 Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:12:50 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB e Center Freq

PASS LIMIT1

7.23700006 GHz

StartFreq
7.23650000 GHz

Stop Freq
7.23750000 GHz

1
-.w.-'L-'-\su*-'fii..-...».L-'fJy-r"._ra-4.-v.x.i1'~'J»-,h'*—-.r’w'.'-t-'-+1ﬂ-.r-"1-'-1'1r.,.;'l.-L.-.u.-.-+«..-*.-.-.fr--—‘n-:4"1-.rn,l-'-'r\-vJ'r-'*t-’-'-h'---"1“'""r'Jr*"'H‘*~*"*-"'-r"'-*"‘""*""l"‘-"""""‘ CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:13:26 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:13:45 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB Center Freq

PASS LIMIT1

13.57456006 GHz

StartFreq
13.83740000 GHz

Stop Freq
1 13.83750000 GHz

_}\..,lfjtq,H.‘,_.'.._._..-1J,..lr-.-*F._,-",-'+|lI..l,4.4.-'._.l.J,._..-.,...-1-1"'1__.,,.4,.‘.,-....rr-.-.n',"IL-.-*n.\.\..u.,.-,'-1.uI.I'l\,-p,-.'1_,.JrJ.,".'n,.,...I...a"'-..-u-.|’;1'-)'-...,'-.,,.JilL.rv,,-r.I...-._.,.r“.-‘n"._,-,,.ﬁﬂ.-'-.f._..-'-.-,,ﬂ.,;d. C F S te

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:14:29 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB 18 Center Freq

PASS LIMITL 16.7520006 GHz

StartFreq
16.7515608 GHz

Stop Freq
| 16.7525000 GHz

L e P‘l"n.. o ‘l-"'ll' 1I’*'I».-"'-"V'rl""*-‘p'i" -*'1.15"I-.r+'l.'r-“'||'f' ot _,Jﬁ,;l,uﬁk_” A Lo e b Bt i b #HII_IH'I._,‘.F' N,j?ﬁ

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:15:07 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB | " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:15:25 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 47206 cbn [RUCRRGE

PASS LIMITL 21.6980006 GHz

StartFreq
21.69756008 GHz

Stop Freq
1 21.6985000 GHz

(R F g, P, FVE e e Y T v i"-h?r"--"l”"r yei :.'-1"-11*1"'#".-".' TR r.-,_,-r,d_.,...,.,L;,,_l,-,,‘,..-._.-.-ﬁ.g"-,l_

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:15:52 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB Yoyl Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:16:18 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB DA ¢ 5;--.. CEﬂter Freq

PASS LIMIT1

26.1990006 GHz

StartFreq
26.1985000 GHz

1 Stop Freq
Sl "'L.r'|'|'|._r'TJ1'"I_:"Frlﬂl.-ﬂ#'."d‘.r'\'f +"‘||-*"l+" L-'\-j:"-p.L1'|"'l-'+a"f.""n.,r'-"l.l.h".-}+'1-'-‘h"'r‘.-,I'l"h-1"1'-'-"HJI"'|.,.-..-"I-.-}"|IM—1,Hl'Jg.|'.-*'F**-Jf-u'n'l,'-.l‘rq'"-*'l_.l"-r-'nﬁ 2 B " 1 9 9 5 'a 'a 'a G H £
CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.3 11B/1_M@1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 15:86:14 May 29, 2012 Freq/Channel

A dBm Atten 18 dB 11 ¢ E:". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

: Freq Offset
? A.ABRERERE Hz

. -|'1"|_1 4 'f'ln'|f| l |
Pl Signal Track

|
|

i lI||‘|'*1,l'l.j'J.h"l.h'*1I"r"1"1"4"p"""""4|."1" 0 N
n -

b bl ""1‘~'|P"‘|'1:.*'1|'fr1.ir"k-.-1"—lJuv"i'I.1u-"hn1"ﬂi“pfu—f‘“

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:86:56 May 29, 2612

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Page 325 of 854



\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:87:24 May 29, 2012 Freq/Channel

#Atten 6 dB 55 751 ¢ Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#\/BW 368 kHz  Sweep 64.53

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 15:87:48 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB | 5y | CenterFreg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:88:06 May 29, 2012 Freq/Channel

B dBm Atten 16 dB " M Center Freq

PASS LIMIT1

2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

1
_.,III.,.-.,.-.._a'l-..,I’L.u'|'|.--'.h-"'A.HJ.v}.’*ﬂ"-“'r'.-'-‘ll*'-""'u""" et o s bt e g b s, -""""-"'\-'1'|..-1'+-.-.‘-'In'ﬂ-"'l~'.~ WL ISTERATA (A Y o+ C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:18:15 May 29, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 15:88:59 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | gy  Center Freg

rek [ PASS LIMITL

2.35567500 GHz

StartFreq
2.35517508 GHz

. Stop Freq

2.35617588 GHz
P 1.L,u..h.,-a,-|-1‘-1'\,-'+.-\'4.--.'"l. gt A, ottt e ._.,,-.~.u,_.l.‘..u,,.._.-ln.-f.-,,-.‘.r'u T L N AT H"'l"'h,r’f'rh H'*q'll"f' |

CF Step

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:89:17 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ 'PASS LIMITL

2.43587500 GHz

StartFreq
243537500 GHz

Stop Freq
243637500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 158936 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB PSR | Center Freq

rek [ PASS LIMITL

2.48625000 GHz

StartFreq
243575008 GHz

Stop Freq
248675000 GHz

5 CF Step

'h"-"-"r""ll"JF-.ql'-u"l"J"J?I '-""'r‘p'l1-'''l'''m"M‘'.-*r;.».Ir''‘'-|-‘-l‘J.'\-.I"''nr'.;'“1I-'t\.4*-.n'‘'..,“'.lu.''‘'|-.l'r''n-.-4,hI1-'‘f''--'-''''--""*\:'‘i‘.'\-‘‘--"l.'i"''-.fL'|J‘-.''l|'|-'|'''r-'-'rt-|'-:.l'''-.l.a"o.l‘%|1-r''.'J,-'‘'-'.l.'|-||Ihr'l.l'|-"'|"J aal H-'l*-" it 1 'a 'a 'a 'a 'a 'a 'a 'a k H 7
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 15 1@ 55 May 29 2@12

Hffwn.lH dB

iR 1
PRVRTI PNV P PR TRGRI WPT IR ¢ U TP TR BPRIPPR R S | ETTI RO PO TV P PY PO Y PO D ey W

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:11:21 May 29, 2012 Freq/Channel

Ref @ dBm Atten 10 dB JRECREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:11:39 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l ii". Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

1

1 J""||I'1‘ r__,._I‘I‘__|'q,k-.1.1L_‘,I...‘|.‘|'I.j|Iﬁ-_,J-.-r‘-._....".lp_l.-"u_‘r-ﬂfl-'q_p-..p ,.-,n’._,-.n’rf lh,'p.,.'.‘.u'ul ',q'-..,:-4,-p-..-1'-.-p'-“.p."Il1{.-,,-_|'n't;-,b.l_.~_-,-.J.I.-'-¢'|....,~1_IHL.|'H ek -"'l""h"""ﬁ'ﬂ" . C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:12:01 May 29, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:12:28 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB : Center Freq

PASS LIMIT1

7.31250806 GHz

StartFreq
7.31200000 GHz

Stop Freq
7.31300008 GHz
1
'-"|’r"'-|-1'1,i"\1,I-I,r'.1-,"'Ill‘J,I\’H'"'M'ﬁ"'.-,q"q'q‘-..*: Ih'l.*\'l'#-h-'ﬂ-hrki'ﬂ'ﬂﬂ'uﬁ l.r'ﬂ-,-IJ}'.,l'HI-1L.-"||.-,*J.-.t,.r|,g"r-.|".}. *lh'I“|'ra'|}||ﬂkﬁ‘,""-.I;.r'-"-.l|\'..F..-‘+'r"h"‘l“‘l.-ﬂ-\q'fﬂillfn'..l,‘h C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.312 SBE 606 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:12:56 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB Ty Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:13:15 May 29, 2012 Freq/Channel

L R LY o=t | Conter Freq

PASS LIMIT1

13.5720000 GHz

StartFreq
13.8715008 GHz

Stop Freq
1 13.8725000 GHz

A PP Loy bttee M A it o Vi 0 et Bt g i CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:13:59 May 29, 2012 Freq/Channel
Mkrl 16.745 126 7 GHz
SdBn_ sAwen6dB 43637 dbm [[NCAARENE

PASS LIMITL 16.74556006 GHz

StartFreq
16.7456008 GHz

Stop Freq
1 16.7460008 GHz

"'1-I'v-..-'l-1"'ﬁ*-,l‘.+-j:-"‘f-'.h'-.-'-*'-'ﬂrf (RLI L YRR ) VL PR ARS (RE P BN IS P, W AR

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:14:37 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

%  Agilent 15;14:55 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB .I 6.4 Center Freq

PASS LIMIT1

21.92056006 GHz

StartFreq
21.9200000 GHz

Stop Freq
1 21.92108608 GHz

o PP Ly L T e e U e e bl TR IR T e o Rty | e
CF Step
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:15:22 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB STIEW  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:15:41 May 29, 2012 Freq/Channel

& dBm #Atten 6 dB -' Center Freq

PASS LIMIT1

26.5000006 GHz

StartFreq
26.4995008 GHz

1 Stop Freq

'*-'»-"s+-"r'r"'r-'~‘n";'i"-'-ff'lI'-'f-'-1'l~'-“.:'al'r-.v"-'I.t'--'r-u‘.-‘--4--f1-'-.n"u'-|'~r-1.«r'i'L*ﬂh'h'r’-"fh‘-'-.-“ir.ri-'-f“!‘ gt LA At e gl b 26.0005008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.4 11B/1_M@2
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:17:28 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

_ Freq Offset
: @.0BEREEEE Hz
] I|||'h 4 . h | | |
LA LY ' ! "'|"||| | [ oo boAn y H
W """." illlll I J hl h" le I'HJP I'q‘.rrll"'h”“ﬂﬂtl‘lﬁﬂﬁfli ||"‘|"'1.|'.f |'L‘I1r'1.ﬁII'"'rl|-"'1.l"|1*'l]llql'rh'k"luli."ll\lifl‘ |_rmIIILrJ'|J L.IH'I *‘iI'I'f"""f“rﬁr"-""\b”'.q W S I g n a I T r a c k

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 17:18:09 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:18:37 May 28, 2012 Freq/Channel

#Htten 6 dB .I g y N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:19:01 May 28, 2012 Freq/Channel

Ref 6 dBim Atten 16 dB FETEREY | Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:19:20 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.28001006 GHz

StartFreq
2.27951008 GHz

Stop Freq
2.28051000 GHz

5 CF Step

i .1'.\'.'h’I-rI'-1"|.-.--'-"*'r1?-:.fr-1‘-'“-Hm*r1-'-1"r"""l'.'l““"~'"'4‘~‘*’h“""r‘-J'"""r*-‘-‘-"-'-'-'""""'"'-"-'*""-'“"""”"""F-'l""‘F"'"F‘-'-"*"'"-""“"'-""-""'"-'-'H-""P"""‘“-J“F-"J“"'""""h'l 100.0000AA kHz
' Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@le & GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 351 of 854
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 17:21:27 May 28, 2812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:28:11 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " NEP  Center Freq

oo | PASS LIMITL

2.36022508 GHz

StartFreq
2.35972508 GHz

Stop Freq
2.36072500 GHz
1
(T N LU R LD IR ATV Y SR P PPN 1@@.@@% @gtl:la-lg

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:20:30 May 28, 2012 Freq/Channel

Center Freq
243570000 GHz

StartFreq
243520000 GHz

Stop Freq
243620000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2435 FAA @ GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:20:49 May 28, 2012 Freq/Channel

Ref 18 dBm Atten 28 dB : Center Freq

oo | PASS LIMITL

2.49122508 GHz

StartFreq
249672508 GHz

Stop Freq
2.49172508 GHz

1 CF Step

Taler LT W Y *b\.-.‘.L"uuh".-.lrnl'l._l,_q?lﬁu,u* b L B b o St A L Hl @ @ . @ @ @ @ @ @ lrf.-lH z
=z Lto ar

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 1?' 22 @9 May 28 2@12

Hffwn.lH dB

1R 1
n*r.wHv'-*-“hw-'!-ﬂm“'"#-.ﬂalWﬂhﬁwm'pmw.mﬂhwmmm%fmwmmmw

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:22:33 May 28, 2012 Freq/Channel

Ref B dBin Atten 10 dB TR CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:22:52 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .. : 4 CenterFreq

PASS LIMITL 2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq
1 263050000 GHz

AR ,L_'J_....‘;y,-,,_.-.._.h-..-.._.4_...-..-.L...-.-.a-_pJ-'-'n-.-2-'--'nr',-'-ﬂ'ﬂ-.r1-'.--------""---.n-'-M.-.-a-uv-.-.--..-'-,v..--.-_..-._ ree Lt b

R LT e C F S t e p
100.000808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 17:23:14 May 28, 2012 Freq/Channel

Em #Atten 6 dB ; Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:23:32 May 28, 2012 Freq/Channel

3 dBm #fitten 6 dB . PSN  Center Freq

PASS LIMIT1

7.83550000 GHz

StartFreq
703500000 GHz

Stop Freq
7.03600000 GHz
1

e e R R W, TRPLEEE RUE e T R R ey LG B PR CF Ste p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar BB @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:24:08 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB | " Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:24:26 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB 9.6 Center Freq

PASS LIMIT1

13.3630006 GHz

StartFreq
I S R N N N | | G.G625668 GHz

Stop Freq
13.36350008 GHz

1
Bl s borbon st g A T Al b e P, A iy g CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:25:09 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB : Center Freq

PASS LIMIT1

15.5265006 GHz

StartFreq
I I N N | 1 C.CCc0668 GHz

Stop Freq
1 15.8270008 GHz

g

-'.-r.l,M-",U.\..h.w.A1"r"--.‘n-.-.-"*Hl;'I-..Iv..l.."i_ﬂh,\Ml,.'l,I.-'rv-‘._.l-.41-'.'Jv.1||.L-'l.l,-{_r.-'lr1I}.+-._.i_.'q_lf,I,;-,,.wu_|"F...f'hi|"‘r'1-J‘pt.|'.h-«.u"{j",y'lld,'rl._.th"|..| ”l""1""'""-".""-'I"'h"t"‘--'ll'-j"l"l'k"".*-i-r C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@8 B GHz

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:25:48 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB Yy Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:26:06 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 47043 con [EREUCURRGE

PASS LIMITL 21.8790006 GHz

StartFreq
21.3735000 GHz

Stop Freq
1 21.83795000 GHz

.1.!,tp"\,;,n.-.-".nu't.-'|'l,r-"1"1.1_.ﬂr"f.',"'\"I-,I;--q.l'.r'ﬁ_.n.'-'.'-H"'-.."'-*4.-.-'h'rﬁl.."'-'n-'-1-.-.._r*ﬂ\.lp,ﬂl‘-..I'w.'ﬁf.lllu'-f'tnrp--fﬁ\f '|'n.-..i,\-iIl-."r1:.n..J'-'I,-.-;'-'fl,r‘..r..'-.~,'p""'I-.-.'q":.;'!'L'-.r'JJr'.JL\qu.

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:26:32 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . 51 - 5:". Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 17:26:51 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB ! : 5;--.. CEﬂter Freq

PASS LIMIT1

26.4965000 GHz

StartFreq
26.4960008 GHz

5 Stop Freq

..u-"f-1'I‘}'r-'\-..*"’1'r.-IIr-|-.-\'r,il'r|l.""|'|,..,|".';,|'r1'l-.-J'p..f-‘ﬁqﬂ.ﬁh.-;,l.}hﬁ-.il'.'.*'u'rf 1.},-4!'."Iﬂ'l'IL..1_‘.-|,1-,L..l.-,...-*1'-,|‘-....'.-.-f‘r,luL'1,.-'1'-}.-,,-,4,-l_.1‘,"'-'1._b4‘._,.'p._il(."'l.lnli“q-ﬁ ;I.'p..!.,ﬂ"'b'r' 264970088 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 26.496 SR @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

25 11B/1_ T@1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15;16:33 May 29, 2012 Freq/Channel

3 dBm Atten 18 dB : ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

Mo TT|I
ﬂrl"r"',..'l,-.;-._,.,. n ! L“., ! -
T *n-;.f“-”-~.-,'w.n“-ﬂ.' lr|.-'“L...‘l|r'HF‘l'f‘"n.u'i'-"'"|'|'-"f'Jf"’H'l|1|"li-'1.'1-4lk""'"|"'l1"f’l.-"'f‘J|F|'|'1"1h'~"-~"'II'I"I-1'JI"1'N"'L.fl"""]l"""'rl""n"l' 0 >lgnal Tra[?fﬁ
Wik ] L

65 BH 300 Hz #VBH 910 Hz : a1 pts)
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:17:15 May 29, 2612

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:17:42 May 29, 2012 Freq/Channel

#Atten 6 dB .I __. 31§ N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:18:07 May 29, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB R] | Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:18:25 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.28614806 GHz

StartFreq
2.28764000 GHz

Stop Freq
2.28864000 GHz

i
.-ﬂq'r.-r'-'L-u-.~.l.-*--'4'r'l't~1i'u.l-1'vwHr-nh"'-‘-t-.-*..'r"-"-r.-a'-'1'l-.1.*n'J..-'1'ﬂ-"r't‘.-?-+-."+-'b-"-".-"'-"‘.-'r.—v~f'PJ-"l.=rk'r"r-.r1.*-r'l.q-'-H'-.rrJ.-l1'.-\-‘-...--.-#-'-*-.-a.-.,h..-w.- Al C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2,28 B BRe GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:19:08 May 29, 2812

#Htten 14 dB

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:28:33 May 29, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:19:18 May 29, 2012 Freq/Channel

Ref 4 dBm sftten 14 dB | sy | Center Freq

rek [ PASS LIMITL

2.38142508 GHz

StartFreq
2.38092500 GHz

T Stop Freq
N ) ,ﬁ) ] 2.38192508 GHz

-1‘"4'-W'fl"’-'-}"’i[‘!’l“#"-“"ﬂd 1-.*"'"'{'".""-""fl"N1I|"*Jr.'""|.-r"l'f-.-"'""l."J.._,,i-'l'ﬁ.."'f"u"."""."'pl.l,l“ﬂ*r‘f'f""'l‘#.q-ﬁ""'.—--‘i,lj‘-.#'fl,-.r-,li,'-,-.n.a,".[." .|‘,b1-,|-.|..-.l.r'||.{,lp'+, il
CF Step
168.608688 kHz
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

425 B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:19:36 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB QEXYEREM] CenterFreq

rek [ 'PASS LIMITL

2.46082500 GHz

StartFreq
246032508 GHz

Stop Freq
246132500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:19:54 May 29, 2012 Freq/Channel

Ref 4 dBr sAtten 14 dB | ) | Center Freq
4P

_Fl’HSS LIMITL 2.4534956000 GHz

| StartFreq

2.45445008 GHz

Stop Freq
2.43545008 GHz

CF Step
160.600668 kHz
Auto Man

et et oo e b A s ettt Attt et e L ]

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.484 950 § GHz
EH 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂent 15 21 16 May 29 2@12

Hffwn-l” dB
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:21:48 May 29, 2012 Freq/Channel

Ref 6 dBim Atten 16 dB SRIIREY Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:21:59 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " PP Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq

) 264850808 GHz
P, g e e s r-.-r-1'Ju‘1-"'-r-""\""-'r-'-.?\'l.‘r-1'""""r""*"-"'f"-i""-'r'~"\r'H""‘--“""||r'-'"‘IU'P-.-"'-.r'ﬁ"-’-,#’~,-,n-1-.:L'1'l'l,‘.-“-a..-"'r'r‘mm,ui"r"‘-i.-.f-'t C F S t e

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2640 BB 606 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:22:21 May 29, 2012 Freq/Channel

Em #Atten 6 dB .I 1S4 Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 383 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:22:48 May 29, 2012 Freq/Channel
Mikrl 7.145 345 @ GHz
sdBn__ sAren6dB  -51.233 dbm |SAUNCISRAR

PASS LIMIT1

7.14500006 GHz

StartFreq
7.14456008 GHz

Stop Freq
7.14550008 GHz

1
e et bl ey el v 'I*"l""-'r"!“"'-'n"'.l.f'1'i‘"+""1-1"J"‘|'Prn"-‘-"‘|'IF-‘*1"'-’|'n.r1-i‘f'l'”'l"*'-.t:ﬁ')‘,frﬁ-'rr-,ll'rr oo M CF Ste p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:23:16 May 29, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB Ty Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:23:35 May 29, 2012 Freq/Channel

S dBm #ftten 6 dB 19,0 M CenterFreq

PASS LIMIT1

13.27106806 GHz

StartFreq
13.2705008 GHz

Stop Freq

1 13.27158608 GHz
."1'I?"'|.'lr-"ﬁ-"11l1k"l.-'r"""'I-l".'*‘r,'"J"’*"‘.’i’r“*“n'-q‘\--“l"r‘f "‘-\"'.lJ-.-1.hf'M"'n-'p-.lfr-]‘i‘ﬂ‘ll.'..'.).l.\.v"'p ,-H"r-'pL.-'r'l"".\._.,.n.-Hj’.,ﬂ,,_.l,..ulf.-h'r,-vr_,\.wr.-ﬁ J‘P‘J.'|,.h-'_..'h'-.-'_p#_‘ril‘.-‘-'._.ﬂ_ﬂ". C F S t e

1a@.0aaaea kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:24:19 May 29, 2012 Freq/Channel
Mkrl 16.734 731 7 GHz
5 dBm #Atten 6 dB YRl Center Freq

PASS LIMITL 16.7350006 GHz

StartFreq
16.7345008 GHz

Stop Freq
1 16.7355008 GHz

‘Ju.l..l.lr'-,p'q.'-.-'-.‘.-l"..M‘. r;'-..J,r'h,,f"y..I-".,_ '-.IL,l-.l,l.rp'.1,kr.+,l'la,,|r.,i.|I|..f"nMu.-._l'\l..,'.,q_;,rHr-,-.l,.-.'L-'Jl. M,'\’ﬂf-,‘*l.-hﬁ.‘viiJuﬁIL SRt L

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:24:57 May 29, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:25:15 May 29, 2012 Freq/Channel

R - S [V Y | Center Freq

PASS LIMITL 21.92056006 GHz

StartFreq
21.9200000 GHz

Stop Freq
! 21.9210000 GHz

o \lh"ll|“lhq'iq"1-'l"'._;lIi"i""'|-'IL|"iIu"ﬁ!I"-'Tl‘JIr-.l"-'ft'l'f"h'li|.-14,hI.,rlu-J'l'l.1‘f-.-1;'l.|.‘l'Ju'l""|,l'I'-]I'h-'lJ‘IpJ_|'-'l'l.l,r'lu"l.r'I-c't‘ﬂ"|1I."J"l.a'|"'r.,1'u-i*11j'i,r1.!A'|I|-};l'qf+'ﬁIr-.|"|'I-"'-1‘h*hb'ﬂll?h\'"hh‘l_ﬁ"r"'-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:25:41 May 29, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . 51 Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:26:00 May 29, 2012 Freq/Channel

SdBn  efmen6dd 4195 con [ERCURRGE

PASS LIMIT1

26.4980006 GHz

StartFreq
26.4975008 GHz

1 Stop Freq

"II‘LPJ ||'I'.-,4|I.l,i_m""-.ﬁ.-.f.-,.u\}-aﬂu-..,l. ‘lll.I.k‘bl.—‘1,_|'|'|f|l|'|.-q-'.-|-'|, Fa R Rt W) ?.-.,.-,J‘-.'J.'|.t,-..I,\h'|'-_hﬁ"r,rﬂ.f\-lt'_n._t,k-'-q I,n.,_,~l+J,I"g".-J".,4"L.I;,llkﬁ.\ll-ﬂ"\l.~_|';-.|'hl.r,._ 2 B o 4 9 8 5 @ E‘] @ G H z

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:32:18 May 28, 2012 Freq/Channel

5 dBm Atten 10 dB j CenterFreq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

| Freq Offset
% 0.00000600 Hz

I (i
: r‘f,,ﬂ...hll -"'III"r.,.i - .I'l |I |

Vo i LAt g o e, At 0 e Tragfli

h MT

65 BH 300 Hz #VBH 910 Hz : a1 pts)
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 17:33:08 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:33:27 May 28, 2012 Freq/Channel

#Htten 6 dB " : N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:33:52 May 28, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB ey | Center Freg

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:34:18 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .' - 5;--. Center Freq

PASS LIMIT1

2.28001006 GHz

StartFreq
2.27951008 GHz

Stop Freq
2.28051000 GHz

A CF Step

_ N ﬂ._\ﬁ,"r'l.-“r-“l JI'-'I"-,r.F.’i.\l".'.-"l"'"H.h»FqH’ |-\'l.‘-l.-{|.'|k\.\-}""'|“rL'-Jﬁ"'r'tJ|l'"|'F"rT .l-‘.l'"'ﬁ*‘-f’rJ'"""f*"\-"'*-"'"-"“"H"-"""n"!,r""l' ""-J' H-Jn‘n'N\'-'ph'l"!H"'1"!-'-"-'|"|'+'r|'l*l'rl'ﬁ"r'.'..'n“‘-'l"-.i‘i.l 1 ['-_'] [“j . ['-_'] ';'-_'] ['-_'] ['-_'] ['-_'] ['-_'] k H =
vy Autn Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@le & GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 17:36:16 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:35:02 May 28, 2012 Freq/Channel

Ref 10 dBrm Atten 26 dB " M Center Freq

oo | PASS LIMITL

2.38117508 GHz

StartFreq
2.38067500 GHz

Stop Freq
2.38167500 GHz

CF Step
160.600668 kHz
Auto Man

Bed i sttt s Ao AT A e et bt i P

Freq Offset
3.66660068 Hz

Signal Track
On Off

175 @ GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:35:280 May 28, 2012 Freq/Channel

y Center Freq
| 2.46082508 GHz

StartFreq
246032508 GHz

Stop Freq
246132500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:35:38 May 28, 2012 Freq/Channel

Ref 10 dBn Atten 20 dB " % PN CenterFreq

oo | PASS LIMITL

2.49580006 GHz

StartFreq
249530008 GHz

Stop Freq
2.49630000 GHz

1 CF Step

Tl ST AT PR WIS ER, (380 WP "N PR *r'.-'""-'L-'-, b b, _qullp.-ﬁ.,-.‘wl_ Setd Pl Hl E] @ o E] E] E] E] E] E] lrf.-lH z
Lito dn

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 1?' 36 5?‘ May 28 2@12

Hffwn.lH dB

1R
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:37:22 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB TR | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 17:37:41 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .l 399 ¢ ii". Center Freq

PASS LIMIT1

2.65000000 GHz

StartFreq
267950008 GHz

Stop Freq

1 268050808 GHz
__L_I.,__|_,I_M._...H..-,_-u-,.';-"l-.n-"-'||'I*".""\h-"h"""'"“'- b ...-".-'-?'n. A el e Tt g, ‘_,-__..-.-Ah.-.:...n.L._.-.,..w-.n.-.-J"-L.\c-..f.*lr.i,-.-f'r_-.,..‘_._._ P oo C F S t e p
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:38:03 May 28, 2012 Freq/Channel

B #Atten 6 dB YRTEE Centerfreq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 17:38:21 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB ] b Center Freq

PASS LIMIT1

7.38450000 GHz

StartFreq
7.38400000 GHz

Stop Freq
) 7.38500000 GHz
'1"r4!-‘.l'r*14"-.d“'~.l"-*-"Il".'|"fﬂ'r'l|+l‘-r"m'l“||l *'-1'l\'"""i.-H-'H_.h.l“\,»"'f'\'-.l'l,ﬂ“ *'H"|.~J‘-hl"|..'rf'-y'-u,J.'p-"-"f-.-'.'lJ"-.-\"'.1'\'pu-'..rr-.u"-‘rll.\'ap-'-.w-,-.-lr.,w.qﬂ 'l'q-'-.1-‘-a.-.vj-i,'hﬂ.-fl'L-'ra'l"b' C F S t =]

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

G B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:38:57 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB TR Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:39:14 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 49039 cbn [CULCIRRGE

PASS LIMIT1

13.5700006 GHz

StartFreq
13.8695008 GHz

Stop Freq
1 13.83705000 GHz

-\‘r--""'I"'-"rJ-"*-"""H""'*'*‘-.-'r""‘""--"'""'f‘-'-"'I"i"4'+a"i"f'1-r"H"'}'"~*'N"I'I+-"l|'H""-"f'*f"h'"-‘i"a-'L".-a-"i'“-'-.-'-""-"‘r't-'"-‘-J"I.-"J‘-"Pfh-\*'"-'-.r'|""".""‘""""I.L"ﬂ"‘"*-'-w**ﬁ"-"'w"'nir CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

#  Agilent 17:39:57 May 28, 2012 Freg/Channel
Mikrl 18.451 770 0 5

o AR Arren B AR Center Freq
dBm #Atten 6 dB 154520000 GHe

PASS LIMIT1

StartFreq
184515608 GHz

Stop Freq
1 184525008 GHz
-m.'trL..-'d'n.lr,.1.n’l.-.i.w1'r*r'+a-ﬂ‘-|'lh-ﬂ.-"J-.ﬁ—'1.+.-u'n*"4"-"-.-"-..-.r+*'».rr-'w"-nr"-‘*f..~w---1'ﬁa~a"n'r*ﬁJ'-'--a*-'+-"‘l"*""P-'"""-'~'“""'"""*""‘"'"I'"'“‘"'""'"“""""'l"““"""ﬁh CF 5te p
100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:48:35 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB Y  Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:48:54 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB .I ! » : 5;--.. CEﬂter Freq

PASS LIMITL 21.5900006 GHz

StartFreq
21.5895008 GHz

Stop Freq
1 21.5905008 GHz

,r."'-N'1_.{-J‘,-.r-;-.-1'ulﬁq-1+-..fl'".ﬁ'H?i'h....-.,I-"",',-'"i..f*+'J"I.-1_,|b‘"'J'-'l‘d-'|.\"Lf.;h-.-'—"i.h"IrJ'.,.-J'-'n]'|.-"rr1-'J"-..n"-.-'--'f'-".."..|'l.l.!.*nj,"'i|"}-,ﬁ,-,.."r|'1||,u'1-'I..-;.LJ'll.-,.-".n.‘,-'l,.-'n'l'm'.-t-'ﬁ{"pr'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 17:41:280 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB .I 5 5369 :.-E:-- Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 414 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 17:41:39 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB .I : 5;--.. CEﬂter Freq

PASS LIMIT1

25.4065006 GHz

StartFreq
25. 4060008 GHz

1 Stop Freq

."|'1'"l"-J'I"'f1"-"'A._.'l'-'|-1"1-.1.i'I-.1."J'l-.-'.'l1"t*4"|‘ﬁ.I*'-."#-.'r-'u'l"1.-J’-1'-5"-'.,.~J|'I,I||'lJ-r"H.""-“'fl‘r.h"n'ﬁ".-r'-..||'I-)‘r'l.M""H,."'"l.r\-,l"-h"r.Pr-""'*-'.-'l.I-.-'w.l"1"‘.'|.-.-'|,.l’|.-'r'1.-.l"-,“.-.lr'hﬁ,-';.rfpd.-gl 2 5 = 4 'a ? 'a 'a 'a 'a G H £

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

e @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.7 11G/6_B@1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:56:15 May 29, 2012 Freq/Channel

5 dBm Atten 10 dB ERIETR] | Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

1 Freq Offset
3.66660068 Hz

|
In i
: fII"*'"'|'1'|||'1||"'-n.'1r}"'-*h.|||.-.l'* || |‘|| 1 h L1 - r 1 I =
0 Ayl (T 1-.fn.'1I||_,l‘44ll|l’ur,.-,.- =.-.h.*~|L|''I!;.J’‘''I".«,¢'I.‘||"*‘.ﬂ.‘-f.u,.I ""‘"ﬂ"u"""lim*'u,l‘t"'- Signal Track

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:56:56 May 29, 2612

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:57:24 May 29, 2012 Freq/Channel

#ftten 6 dB .I : Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5  Agilent 15:57:48 May 29, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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&'& RF Test Report of AP6610DN-AGN-US

-w w
HUAWEI

FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:58:07 May 29, 26012

A dBm Atten 18 dBE

PASS LIMIT1

1

Report No: SYBH(R)002032012EB-8

#UBH 1 MHz

Sweep 1 ms

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

e L, -.l-,-"-""'}‘.-.-‘-' FESPRY SR VPR, ST *.._,¢...a._,-.....r.,,.;.a-...-,_..-.,.....r‘4.-.."-a'|I.,...J,Jn}lh‘...I._h._.-.,-.1_,.,l..,....}.-...'.,1H‘,,...‘r,xl'}-h.l_.._‘;'l_.-|_lg.'_h,.1 rtHd Frpd

Security Level: Public

Freg/Channel

Center Freq
2.28798000 GHz

StartFreq
2.28748000 GHz

Stop Freq
2.28843000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:58:42 May 29, 2612

#Htten 14 dB

dBm
3 dBm
dBm
1 dBm

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:88:15 May 29, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:58:59 May 29, 2012 Freq/Channel

Ref 4 dBn sAtten 14 dB | Pan) Center Freq

rek [ PASS LIMITL

2.39000000 GHz

StartFreq
2.33950000 GHz

Stop Freq
2.39050000 GHz

1
@
"'ll"h*'}'r' '1J'*"'“""*'1'1"'*"#-"".-****'w'*ﬁ-*f-"’""'"r*'*fh!'w-a.4'i'rﬁ"*'n'"r‘-'-Juﬁ"4HIVF.""“'""'}f'"l"-n‘|’-“r-'"+'n.1‘4’1'115'*"'«"1"'“" lI’I'1''-'-1''-'''fw-*""*'JLill.“’*|I
CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Bea GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:59:18 May 29, 2612

Fi:e;.f 4 dBm #Atten 14 dB
tPesk ["PASS LIMITL

or 2.406 425 6 GHz
BH 1 MHz #UVBW 1 MHz

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Security Level: Public

Freg/Channel

Center Freq
248642500 GHz

StartFreq
248592508 GHz

Stop Freq
248692508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:59:37 May 29, 2012 Freq/Channel

ef 4 dBr Atten 14 dB ' PN Center Freq
i.lﬂ’r 4 dBm #Htten 14 dB 1E T
g | PASS LIMIT1

StartFreq
249687508 GHz

Stop Freq
2.49707508 GHz

1
,|i,'.1rl__i.__|ﬂlli F.'Jl'“ﬂ'fll"-r.ﬂ"'."l""- A "h'."‘* oAb 1,.-.-.i-n,I.1.-1_1,;.5‘1‘]",,-'-.-.,1"“-,. i"lll}.'\l'l,n'!Jr’1,,l.ﬂ gk ol n .l,.-.|'1|"'u'1.*1"\-"""lﬂ.1'" 4'\"'\'. A

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

>.496 575 @ GH=z

BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16 E’IEJ 5?‘ May 29 2@12

Hffwn.lH dB

1k
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:81:21 May 29, 2012 Freq/Channel

Ref & dBm Atten 16 dB YL Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:01:48 May 29, 2012 Freq/Channel

A dBm Atten 18 dB .l ii". Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq

264050088 GHz
1

| Frerhatllon J;,J._.,-_+,_,ﬁ_)f_.-..u.-.*.‘.l_,.'.,b4,,1._-.-.-|-,—,-L._.~,lr.-,.,.,. PT T SRPUTN WS Y WY SRR LT TS AT C F S t e p

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 2640 BB 606 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:92:02 May 29, 2012 Freq/Channel

Em #Htten 6 dB : | :.-Ei“ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:82:20 May 29, 2012 Freq/Channel

sdBn _ efwen 6B -38.037 bn [RSUCIREGE

PASS LIMIT1

7.23250808 GHz

StartFreq
7.23200000 GHz

1
| . T 3 Stop Freq
UNPERITIAE TNV T R AT NURTIFT AT AR - 523600000 Gl

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

10 G GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:82:56 May 29, 2012 Freq/Channel

Ret -& dBm #Htten 6 dB .I ;._5:-- Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:83:14 May 29, 2012 Freq/Channel

3 dBm #Atten 6 dB -. Center Freq

PASS LIMIT1

14.3815606 GHz

StartFreq
14.3810000 GHz

Stop Freq
14.3520000 GHz

,l"".-'-|'"i.l'51""|.,fi.r-f'n'I'|.1.]‘L‘..-"l’J?-..|'-.-1,-"-f-.11||-v'"'I-,.J";1lf'|’."nﬂ'1't~'I-"n-"|1rF'p+-'L_.1-ll-l-.L|"I,1.J..4l'."|.""-"‘fr‘l-|'lIn1.t4.-.l'|~‘|.'|lL;tr""".-.u-rH-".'u'|.i.._n-.tkvl'f}.-..1"l-H'|-'H-1,*&‘..-{-,-.-"'».#\_.-.&#" | C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 16:83:57 May 29, 2612
Mkrl 16.256

8 dBm #ftten 6 dB AEm

PASS LIMIT1

1

.*1a""I.r.|'lr1.IP"f'm_._I.f.n.-,‘Ih'|,|L,...'L.,V,'.-.-".J,1.r'n.h"J.1..t1—aL.-.l.I|.,ﬁ|"||I,-'-”,'.I..-,.1I.IL-({q_.'..-|'-.'."|.'!"-'r5.-.Lh_..u'!-.-'ur.‘rJ'lln1Iilh\-.l.,.'J.-,J'PL.'1_.--‘w._.ﬁ'f,4_J..I.}--i.ﬂﬂ.\,-,';‘.-.'.-;,—lp.'..,li-'m

256 586 8 GHz
WUBH 1 HHz

Sweep 1 ms

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential

Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
16.2565000 GHz

StartFreq
16.2560008 GHz

Stop Freq
16.2570008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:04:36 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB TR CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:84:53 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB .I 6. Center Freq

PASS LIMIT1

21.90256006 GHz

StartFreq
21.9620000 GHz

Stop Freq
i 21.98308608 GHz

"-’~J'H".,-'u'.h,.-'-JwhpJ'h-'-'|’I-',,-.-.,*-.-'.-.-«'-.*t.ln.y-ﬂ'--,mhfq.-:wr"l' 'u.'\"*'r-n..a'l" | [TV TR 0 TR LM L F W Y T W S e e
CF Step
1a@.0aaaea kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:85:19 May 29, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB SWIEW S  Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:85:42 May 29, 2012 Freq/Channel

& dBm #Htten 6 dB X Center Freq

PASS LIMIT1

26.4830000 GHz

StartFreq
26.4525008 GHz

1 Stop Freq
"rHlfﬂ,4Il|||Ih,4'|l|1'1"'le1.h\'fujHurr'If‘-.-,\|'ﬁ"f'||4-"-J"II‘.l'|.I-'.‘-|"|'|‘\l"l"f|_..l'|.rl.J,'F"\-.l'.'i'l-';\'-\h’*!p;.“L_.f.'"*-,JIr‘b'P.'I"ﬂ'|,ri4'ﬂ]‘r‘l\'|'|"‘lbf'J'h'v’-.h"|.n'ILI,"|_r.l'ﬂﬁ,l“h\";hh'|"\‘p-'..3 !‘I,Lr'l.l‘ﬂ-ll fl 2 B o 4 8 3 5 @ @ @ G H 2

CF Step

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:26:15 May 28, 2012 Freq/Channel

5 dBm Atten 10 dB PRI | Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

_ Freq Offset
? | 3.00000000 Hz
|

L

. I"""Li*"h""a'l.-'r' ||I ||
Sl B a2 11 FTITVSr e
" ?||1.1L|‘i‘|'i,ll.j'..-"1-"-;1'#"" r'|I.--1"r1'\‘1-'L"|f'|f'!""'ﬂffhh*" pr-vf'; '|,r.-'*n’|.rlI|Lli|’!-..FH!"I.1~l-1‘|r""|‘L1Ir.-.rlI,J"'r'r‘|.J."'|‘r.-'|1',l!-fl,li'-."‘ijrl"i‘flﬂl,-'

Signal Track
On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:26:56 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

1587560006 MHz

Start Freq
OC Coupled | [EE=GR s m R

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#Fé -EE:H 18 kHz #VBH 38 kHz Sweep 285.4 rn:- ; 1t5)
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